



Laboratory Test Report

Member # 5610
Contact # 83633

Test Specimens Provided by: **MARBO srl**
via Carriona, 2230
54033-Carrara (MS) ITALY

Trade Name of Material: **Calacata Borghini**
Country of Origin: **Italy**
Test Procedure: **ASTM C 97**
Standard Test Method for Absorption & Bulk Specific Gravity
of Dimension Stone

Specimen Number	Dry Weight (grams)	Saturated Weight (grams)	Suspended Weight (grams)	Absorption (%)	Bulk Specific Gravity	Density (kg/m ³)	Density (lbs/ft ³)
CalB-C97-1	1,140.34	1,140.91	721.50	0.05%	2.719	2,719	169.7
CalB-C97-2	1,135.22	1,135.98	718.40	0.07%	2.719	2,719	169.7
CalB-C97-3	1,139.55	1,140.27	721.20	0.06%	2.719	2,719	169.7
CalB-C97-4	1,139.42	1,139.93	721.13	0.04%	2.721	2,721	169.9
CalB-C97-5	1,141.25	1,141.78	721.87	0.05%	2.718	2,718	169.7

Average: 0.05% 2.719 2719 169.7
Standard Deviation: 0.0% 0.00 1.0 0.1
Coefficient of Variation: 20.0% 0.0% 0.0% 0.1%

Date of Tests: **Thursday, July 30, 2020**
Tests performed by: **R. Lawson**
Report and Data Reviewed by: **C. Muehlbauer**

These tests were performed on an Ohaus Laboratory Balance Model AX2202/E, Serial No. B614316489. Last Date of Calibration: May 2020, traceable to the National Institute of Standards Technology (NIST).

380 E. Lorain Street • Oberlin, OH 44074
440.250.9222
www.naturalstoneinstitute.org